

廣驛工業有限公司

彰化縣線西鄉彰濱東三路 1 號
TEL:04-7910222 FAX:04-7910221

Date:2015/04/23

測試報告 Test Report

客戶名稱 Customer :
材質編號 Material Alloy No : C6802
商 品 Commodity :

No	Zn	Pb	Sn	P	Mn	Fe	Ni	Si
	%	%	%	%	%	%	%	%
1	39.05	0.069	0.425	0.0053	<0.0005	0.093	0.154	<0.0010

No	Mg	Cr	As	Sb	Cd	Bi	Ag	Co
	%	%	%	%	%	%	%	%
1	0.0025	0.0016	0.011	0.009	0.0022	0.72	0.0025	0.025

No	Al	S	Be	Zr	Au	B	C	Ti
	%	%	%	%	%	%	%	%
1	<0.0010	0.0085	<0.0001	<0.0000	0.0084	0.0005	0.0029	0.0017

No	Cu
	%
1	59.408

